



TEST REPORT

5001 East Philadelphia Street
Ontario, California – USA 91761-2816
Ph: 909.472.4100 | Fax: 909.472.4243
<http://www.iapmortl.org>

Report Number: 2188-20003

Report Issued January 22, 2020 **Project No.** 33256

Client: American Valve Inc.
P. O. BOX 35229
Greensboro, North Carolina 27425
Contact: Seth Guterman

Source of Samples: The samples were delivered to IAPMO R&T Lab by American Valve Inc. on November 19, 2019. The samples were received in good condition.

Date of Evaluation: December 02, 2019 to January 22, 2020.

Sample Description: Model ScaleRX NPT 3/4" (welded version) / IPS Kalyxx RedLine NPT 3/4" (welded version)

Scope of Testing: The purpose of this testing was to determine if the Model ScaleRX NPT 3/4" (welded version) / IPS Kalyxx RedLine NPT 3/4" (welded version) met the requirements of NSF/ANSI/CAN 61-2018, section 8.

CONCLUSION: Samples tested of the American Valve Inc. Model ScaleRX NPT 3/4" (welded version) / IPS Kalyxx RedLine NPT 3/4" (welded version) **COMPLIED** with NSF/ANSI/CAN 61-2018, section 8 at room temperature (23°C). Please refer to pages 2 to 10 for more detailed findings.

Tested by,

Reviewed by,

Lin Nguyen, Senior Chemist/Supervisor

Michael N. Briggs, Director, Analytical Lab

All testing and sample preparation for this report was performed under the continuous, direct supervision of IAPMO R&T Lab, unless otherwise stated. The observations, test results and conclusions in this report apply only to the specific samples tested and are not indicative of the quality or performance of similar or identical products. Only the Client shown above is authorized to copy or distribute the report, and then only in its entirety. Any use of the IAPMO R&T Lab name for the sale or advertisement of the tested material, product or service must first be approved in writing by IAPMO R&T Lab.